OPERATION AND PARTS MANUAL

VIO
MULTIQUIP

WhHiTEMAN SERIES
PLASTER/MORTAR MIXER

MODEL WMA45H

(Honda GX160UT1HX2 Gasoline Engine)

MODEL WMA45E

(1 HP Electric Motor)

Revision #1 (09/09/19)

To find the latest revision of this CI

publication, visit our website at:
www.multiquip.com

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.



NAMEPLATE AND DECALS

MULTIQUIP

PUSH
TO STOP _@

Keep safety grate, guards and doors
in place. Shut off engine or electric
motor before inspection or maintenance.

Moving parts can cut and crush.
SHUT OFF engine or electric motor
before placing hands in mixing drum.

T
A\ DANGER To avoid injury, you MUST read and

using this machine.

understand operators manual before
Gasalne s gy fammabe.
DO NOT ke around or near e cuipment.
P or metosion oo res ram e vasors o
Tl s spiled on 8 ot anginel

This machine to be operated by qualified
personnel only. Ask for training as needed.|

N\ PIN 521229

tand clear o dump handle handle Kick-back
Is possivle.
Wear appropriato st mask head, hearing and
Eye proecton when operaling this equipment.
Grush hazard area keop hands and fingers

p Clear of safety grate at ol imes.

-

MULTIQUIP S p—
Follow lockout procedure before servicing.
P E21z30

Keep safety grate, guards and doors
in place. Shut off engine or electric
motor before inspection or maintenance.

Moving parts can cut and crush.

XA
C
SHUT OFF engine or electric motor
u before placing hands in mixing drum. —@

To avoid injury, you MUST read and
understand operators manual before
using this machine.

This machine to be operated by qualified
personnel only. Ask for training as needed.

SAFETY
INSTRUCTIONS

N\ PIN 521229

1. Read owner's manual
before operating.

2. Keep unauthorized and untrained
people away from machine
during operation.

3. Make sure all safety devices are
in place before this machine is
started.

4. Make sure engine is tumned off and
spark plug wire is disconnected
before cleaning the machine.

5. Keep hands and fingers away
from moving objects.

6. Do not operate machine in an
enclosed area, proper ventiation
is required.

7. Never leave machine unattended
when operating.

8. Always stop engine and allow
engine to cool before adding fuel
oroll.

PAGE 30 — WM45H/E PLASTER/MORTAR MIXER » OPERATION AND PARTS MANUAL — REV. #1 (09/09/19)



NAMEPLATE AND DECALS

oo

\lO‘J(ﬂ-bODI\)—I-‘Z

PART NO.

PART NAME QTY. REMARKS

512910
504714
EM948630
521229
521228
521230

504713

DECAL: NAMEPLATE ....cocoo e
DECAL: MQ LOGO

DECAL, MQ WHITEMAN LOGO LARGE

DECAL: PUSH TO STOP

DECAL, READ MANUAL, CRUSH HAZARD
DECAL, DO NOT SMOKE

DECAL, HANDLE KICK BACK, SAFETY GRATE,
CRUSH HAZARD

DECAL: WARNING; SAFETY INSTRUCTIONS

1
2
1
1
2
1
1
1
1

................ CONTACT MQ PARTS DEPT.

WM45H/E PLASTER MORTAR MIXER » OPERATION AND PARTS MANUAL — REV. #1 (09/09/19) — PAGE 31



STEEL TUB ASSY.

&
: /

PART OF
FRAME

PAGE 32 — WM45H/E PLASTER/MORTAR MIXER » OPERATION AND PARTS MANUAL — REV. #1 (09/09/19)



STEEL TUB ASSY.

NO. PARTNO. PART NAME QTYy. REMARKS
2# 26084-352 DRUM 1

3 26085-351 GRATE 1

12 23180-001 HAND GRIP 1

18#  19728-001 TRUNNION 2

19+#  19722-001 SHAFT SEAL 2

20#  33177-001 SEALED BEARING 2

21+#  33044-001 SHAFT SEAL 2

22 25492-001 DUMP LEVER 1

24#  33048-001 MAIN GEAR 1

25 33084-001 BEARING HALF - UPPER 2

26 33084-002 BEARING HALF - LOWER 2

274  18937-001 LARGE WASHER 1

37#  07745-001 GREASE FITTING 4

39#  17985-008 CARRIAGE BOLT 3/8 - 16 X 1 8

40 17985-010 CARRIAGE BOLT 3/8 - 16 X 1-1/4 6

42#  07029-006 LOCKWASHER 3/8 15

43#  07033-006 HEX NUT 3/8 - 16 14

46 07030-008 FLATWASHER 1/2 2

48 07030-006 FLATWASHER 3/8 4

50 07028-055 COTTER PIN 5/32 X 1 2

56#  06501-008 HEX HEAD CAP SCREW 3/8-16 X 1 1

62#  07594-012 ROLL PIN 3/16 X 3/4 2

63#  19721-001 RETAINING RING 2

25648-501 SHAFT SEAL KIT ..o T, INCLUDES ITEMS W/+
26083-502 DRUM ASSY. W/SHAFT MAIN GEAR................ T, INCLUDES ITEM W/#, ALSO

............................................................................................. INCLUDES PADDLE SHAFT
............................................................................................. P/N 29062-351

WM45H/E PLASTER MORTAR MIXER » OPERATION AND PARTS MANUAL — REV. #1 (09/09/19) — PAGE 33



PADDLE SHAFT ASSY.

6 ENGINE END

CENTER
ENGINE END

WIPER
AND /
SCRAPPER
HARDWARE

PAGE 34 — WM45H/E PLASTER/MORTAR MIXER ¢ OPERATION AND PARTS MANUAL — REV. #1 (09/09/19)



PADDLE SHAFT ASSY.

NO. PARTNO. PART NAME QTYy. REMARKS
1 29062-351 PADDLE SHAFT 1

2 492584 NUT, LOCK 1/2" 6

3 530181C PADDLE ARM, CENTER ENGINE END 1

4 492400 SCREW, HHC 1/2"-13 X 3-1/2 2

5 EM200292 INSERT, PADDLE ARM 4

6 530180C PADDLE ARM, ENGINE END 1

7 504322 WASHER, FLAT 1/2" 6

8 EM200297 U-BOLT, END PADDLES 2

9 530179C PADDLE ARM, CENTER TOW END 1

10# 505196 SCREW, HHC 5/16-18 X 1-3/4 G5 12

11# 3019092 WASHER, FLAT 3/8" 12

12# 514725 BLADE, SIDE, RUBBER 4

13# 514726 BLADE, SIDE, SCRAPPER 4

14# 1456 NUT, HEX FINISH 3/8-16" NC G5 12

15#  0166A WASHER, LOCK 3.8" 12

16 530182C PADDLE ARM, TOW END 1

17# 530201 BLADE ,SCRAPPER END 2

18#  33017-001 BLADE, RUBBER END 2

19 80000-008 KIT, RUBBER BLADE SCRAPPER & HARDWARE .....1.....cccecenue. INCLUDES ITEMS W/#

WM45H/E PLASTER MORTAR MIXER » OPERATION AND PARTS MANUAL — REV. #1 (09/09/19) — PAGE 35



FRAME ASSY.

PAGE 36 — WM45H/E PLASTER/MORTAR MIXER ¢ OPERATION AND PARTS MANUAL — REV. #1 (09/09/19)



FRAME ASSY.

NO. PART NO.
1 EM98195
2 530467

3 530226

4 492294

5 2101402
6 517684

7 492581

8 530168

9 492381

10 EM969013
11 3019092
12 EM217

13 518062

14 29173-001
15 27777777
16 29174-001
17 491002

18 490957
19 501299

PART NAME QTy. REMARKS

GRIP, RUBBER BLACK

HANDLE, FRONT-LEFT

HANDLE, FRONT-RIGHT

BOLT, HEX 1/4" NC X 3/4" G2

WASHER, LOCK 1/4"

DUST CAP

NUT, 1/4-20 NYLOCK

FRAME

SCREW, 3/8 NC 2-1/2 G5

NUT, NYLOCK 3/8".......cooierrerrirrierierirneiseenenns
WASHER, FLAT 3/8".......ooieiereeineeinieineneieens
BOLT, 3/8-16 X 2-1/2 HEXHD. GR5..................
HANDLE FOLDING

SWITCH, PUSH-PULL W/O KNOB

WIRE HARNESS

KNOB MUSHROOM

WHEEL , TIRE ASSY.

SNAP RING 5100-100

4
1
1
2
2
1
2
1
2
R, REPLACES P/N 492583
b REPLACES P/N 492598
2 REPLACES P/N 492381
2
1
1
1
2
2
4

WASHER, FLAT

WM45H/E PLASTER MORTAR MIXER » OPERATION AND PARTS MANUAL — REV. #1 (09/09/19) — PAGE 37



ENGINE COVER ASSY.

PAGE 38 — WM45H/E PLASTER/MORTAR MIXER ¢ OPERATION AND PARTS MANUAL — REV. #1 (09/09/19)



ENGINE COVER ASSY.

A WN 2=
o

PART NO. PART NAME QTYy. REMARKS
07028-057 COTTER PIN 5/32 x 1/2 2
18604-005 RETAINER CHAIN 1
26922-351 ENGINE HOUSE ASSY. 1
491010 LATCH ASSY. 1

WM45H/E PLASTER MORTAR MIXER » OPERATION AND PARTS MANUAL — REV. #1 (09/09/19) — PAGE 39



ENGINE/GUARD ASSY.

PAGE 40 — WM45H/E PLASTER/MORTAR MIXER ¢ OPERATION AND PARTS MANUAL — REV. #1 (09/09/19)



ENGINE/GUARD ASSY.

=

— OOoo~Nooo PPN —

o

PART NO. PART NAME QTYy. REMARKS
GX160UT1HX2  ENGINE-4.8 H.P. HONDA 1
10057-016 SQUARE KEY 3/16 x 1-1/2 1
18941-004 SOCKET SET SCREW 1/4-20 x 1/4 2
07030-005 FLATWASHER 5/16 4
07029-005 LOCKWASHER 5/16 4
07033-005 HEX NUT 5/16 -18 4
06499-006 CAP SCREW 1/4-20 x 3/4 4
33054-001 PINION GEAR 1
06500-012 CAP SCREW 5/16 - 18 x 1-1/2 4
530170 GEAR GUARD 1

WM45H/E PLASTER MORTAR MIXER » OPERATION AND PARTS MANUAL — REV. #1 (09/09/19) — PAGE 41



ELECTRIC MOTOR ASSY.

MOUNT TO FRAME.
SEE FRAME ASSY.

PAGE 42 — WM45H/E PLASTER/MORTAR MIXER ¢ OPERATION AND PARTS MANUAL — REV. #1 (09/09/19)



ELECTRIC MOTOR ASSY.

NO.

20
21
30
32
33
34
49
51
7
82
84
92
93
94
95
100
101
106
107

PART NO.
33060-001
17985-010
33054-001
07030-005
07029-005
07033-005
07029-004
07033-004
26044-001
22743-002
512518

530235

512466

10057-016
070100370
18941-004
06500-008
07030-012
530256

PART NAME

PILLOW BLOCK

CARRIAGE BOLT 3/8-16 x 1-1/4
DRIVE PINION GEAR

FLAT WASHER 5/16

LOCK WASHER 5/16

HEX NUT 5/16-18

LOCKWASHER 1/4

NUT, HEX 1/4-20

BRACKET

MOTOR & CONTROL ASSY. 1.0 HP
DRIVE PULLEY

SHAFT

DRIVEN PULLEY

SQUARE KEY 3/16 x 1-1/2
V-BELT, A-37

SOCKET SET SCREW 1/4-20 x1/4
CAP SCREW 5/16-18 x 1
FLATWASHER 3/4

GUARD

Qry.
2

B U NG e Qe G G e 0 Y U NG

REMARKS

WM45H/E PLASTER MORTAR MIXER » OPERATION AND PARTS MANUAL — REV. #1 (09/09/19) — PAGE 43



